
 

Mount Werner Water and Sanitation District 
City of Steamboat Springs 
 
CORROSION CONTROL STUDY 

FINAL | December 2020 
 





 

  

 

Mount Werner Water and Sanitation District 
City of Steamboat Springs 

CORROSION CONTROL STUDY 

FINAL |  

 

Digitally signed by Jason M. Assouline
Contact Info: Carollo Engineers, Inc.

Date: 2020.12.29 13:59:37-07'00'





CORROSION CONTROL STUDAY | MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS 

 FINAL | DECEMBER 2020 | i 

pw://Carollo/Documents/Client/CO/Mount Werner WSD/11272B00/Deliverables/RPT02/Rpt01 Corrosion Control 

Contents 
Section 1 Introduction 1 

Section 2 Literature Review 1 

2.1 Corrosion Control Studies 1 
[...]
• A study evaluated the role of inorganic anions, natural organic matter (NOM), and water 
treatment processes in copper corrosion. The study found that utilities that deliver high 
alkalinity (> 100 milligrams per liter [mg/L] as calcium carbonate [CaCO₃]) and low pH 
(<7.7) waters can have problems with copper corrosion. Onsite corrosion studies are 
recommended to define the pH increase needed to minimize copper corrosion 
accurately. A small pH increase to about 8.0 may alleviate or eliminate copper corrosion 
problems. 

• Lead Control Strategies (1990) states that the most important water quality parameters 
for lead solubility are pH, alkalinity, dissolved inorganic carbon, and orthophosphate. 
The manual recommended controlling lead with pH adjustment, carbonate adjustment, 
orthophosphate addition, silicate addition, and CaCO₃ deposition. 

• A study found that the effectiveness of corrosion control strategies would vary 
depending on the source water chemistry and the composition of the pipe scales. 
Generally, less lead is released at higher pH values, and the addition of orthophosphate 
dramatically decreased rates of lead release from both plattnerite and hydrocerussite 
(forms of lead). 

• A study confirmed the suspicion that the presence of NOM may be a major factor 
affecting lead release from lead pipe, lead-tin solder, and leaded brass or bronze. The 
adverse effects of NOM were exacerbated in low-pH, low-alkalinity waters. Increasing 
pH and alkalinity can alleviate the adverse effects of NOM. This could be a problematic 
condition for the District in the event of a wildfire in the Fish Creek watershed. 

• Results from a study suggest that, for general corrosion of lead and copper in most 
locations, there does not appear to be a significant difference in performance between 
zinc orthophosphate (ZOP) and non-zinc orthophosphate. Another, more recent study 
suggests that zinc orthophosphate performs better for lead corrosion control in higher 
CSMR waters. 

• For systems using orthophosphate inhibitors, maintaining adequate disinfectant 
residuals in the distribution system, and applying the inhibitor at the pH range that is 
optimal for lead and copper control (7.3 to 7.8) is recommended. Orthophosphate 
inhibited particulate lead (PbO2) dissolution with its effects limited to near-neutral pH. 



CORROSION CONTROL STUDY | MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS 

 FINAL | DECEMBER 2020 | 3 

• Orthophosphate (with few exceptions) had benefits for limiting lead and copper release. 
Hexametaphosphate produced higher levels of lead than systems without an inhibitor. 

• One of the most important lessons learned from the WRF research conducted on lead 
and copper corrosion is that every utility's lead and copper corrosion challenges are 
unique to that utility's source water quality, treatment processes, distribution system 
configuration, and materials. There is no standard recipe for lead and copper corrosion 
control that every utility can apply for corrosion control strategies or distribution system 
management. 

2.2   Lead and Copper Rule 

The LCR was developed in 1991 to limit lead and copper exposure and to reduce potential health 
risks to drinking water customers. The main source of lead and copper in drinking water systems 
is from corrosion of older fixtures or solders connecting pipes. 

The LCR established action levels for lead and copper as 0.015 mg/L and 1.3 mg/L, respectively. 
Exceeding the action level is not considered a violation. However, if more than 10 percent of 
sampled taps exceed the action level, the utility must comply with requirements for additional 
water quality monitoring, implementing optimized corrosion control treatment, public 
education, and lead service line (LSL) replacement. 

LCR samples must be collected as "first-draw" samples at taps in homes or buildings that are at a 
high-risk of lead and copper contamination. This means that the water must be stagnant in the 
tap which it is being collected from for a minimum of six hours prior to sample collection. High-
risk sites for community water systems are identified through a three-tiered system as outlined 
in Table 1. 

Table 1 LCR Sampling Site Tier Structure for Community Water Systems 

Tier Risk Level Characteristics 

Tier 1 High 

• Single family structures, currently being used as a 
residence or place of business. 

• Contain copper pipe with lead solder installed after 1982 
and before 1988. 

• Serviced by a lead service line (no year restriction). 
• Containing lead pipe, goosenecks, or pigtails (no year 

restriction). 

Tier 2 Moderate 

• Multi-family residences and buildings. 
• Contain copper pipe with lead solder installed after 1982 

and before 1988. 
• Serviced by a lead service line (no year restriction). 
• Containing lead pipe, goosenecks, or pigtails (no year 

restriction). 

Tier 3 Low 
• Single family structures. 
• Contain copper pipe with lead solder installed before 

1983. 

Non-Tier, 
Representative Sites 

Lowest 

• Sites that are not categorized in any of the three tiers 
listed above and contain representative interior 
plumbing that is found throughout the distribution 
system. 



MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS | CORROSION CONTROL STUDY 

4 | DECEMBER 2020 | FINAL  

All LCR monitoring samples must be collected at Tier 1 sites. If there are not enough Tier 1 sites 

to choose from within the distribution system, Tier 2 sites must also be sampled. If there are 

collectively not enough Tier 1 and Tier 2, Tier 3 sites must also be sampled. Sampling 

requirements are further outlined in Table 2. Note that all utilities must follow the standard 

monitoring requirements, unless they have two consecutive 6-month periods with results below 

the action levels at which point, they can sample the reduced number of sites once per year. 

After three consecutive years of reduced monitoring with no action level exceedances, 

monitoring can be further reduced to a 3-year frequency. 

Table 2 LCR Sampling Requirements 

Parameter Standard Monitoring Reduced Monitoring(1) 

Sampling Frequency Every 6 months Every 1 year / Every 3 years(2) 

Sampling Timeframe 
January - June (Round 1) 

July - August (Round 2) 
June - September 

Number of Samples 

Population < 100,000 

Population 10,001 to 100,000 

Population 3,301 to 10,000 

Population 501 to 3,300 

Population 101 to 500 

Population ≤ 100 

 

100 

60 

40 

20 

10 

5 

 

50 

30 

20 

10 

5 

5 

Notes: 
(1) Systems are eligible for reduced monitoring if they have two consecutive 6-month periods with results below the lead and 

copper action levels. 
(2) Initially, systems on reduced monitoring must sample every year. After three consecutive years with results below the 

lead and copper action levels this can be reduced to once every 3 years. 

2.3   Future Corrosion Control Regulations 

The National Drinking Water Advisory Council (NDWAC) Lead and Copper Rule Working Group 

(LCRWG) provided recommendations to the USEPA in 2015 on potential revisions to the LCR 

that could further reduce exposure to lead from drinking water. The NDWAC LCRWG suggested 

revisions to the LCR included the following: 

• Require proactive LSL replacement programs. 

• Develop stronger public education for LSLs. 

• Improve corrosion control. 

• Modify monitoring requirements. 

• Establish a household action level. 

• Separate the requirements for copper. 

• Establish appropriate compliance and enforcement mechanisms. 

These proposed LCR Revisions (LCRR) were published in the Federal Register in November 2019. 

The final rule revisions were signed by the USEPA administrator in December of 2020. The LCRR 

changes focus on six key areas: 

1. Identifying the most impacted areas by requiring water system to prepare and update a 

publicly available inventory of lead service lines and requiring water systems to "find-

and-fix" sources of lead when a sample in a home exceeds 0.015 mg/L. 



CORROSION CONTROL STUDY | MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS 

 FINAL | DECEMBER 2020 | 5 

2. Strengthening treatment requirements by requiring corrosion control treatment based 
on tap sampling results and establishing a new lead trigger level of 0.010 mg/L. 

3. Replacing lead service lines by requiring water systems to replace the water system-
owned portion of an LSL when a customer chooses to replace their portion of the line. 
Additionally, depending on their level above the trigger level, systems would be required 
to take LSL replacement actions. 

4. Increasing drinking water sampling reliability by requiring water systems to follow new, 
improved sampling procedures and adjust sampling sites to better target locations with 
higher lead levels. 

5. Improving risk communication to customers by requiring water systems to notify 
customers within 24 hours if a sample collected in their home is above 0.015 mg/L. Water 
systems will also be required to conduct regular outreach to homeowners with LSLs. 
Better protecting children in schools and child-care facilities by requiring water 
systems to take drinking water samples from the schools and child-care facilities 
served by the system. 

Note that under the new "trigger level" requirement of these revisions, if the 0.010 mg/L 
threshold is exceeded for the 90th percentile lead concentrations, utilities which use corrosion 
control techniques would be required to re-optimize their existing treatment. Utilities which do 
not have corrosion control treatment would be required to conduct corrosion control studies. 

Section 3 

WATER SYSTEM INFORMATION 

3.1   Treatment Plant Overview 

Potable water for both the District and the City is supplied by two water treatment plants which 
are jointly owned by the two entities under a partnership structure wherein they both own a 
portion of the treatment infrastructure and the District is responsible for the operation and 
maintenance of both facilities. Brief overviews of the two treatment plants are presented below. 
Details on their source water quality and finished water quality are presented in Section 4.  

3.1.1   Fish Creek Filtration Plant 

The FCFP is a conventional filtration plant with a treatment capacity of 7.5 million gallons per 
day (mgd). Raw water from nearby Fish Creek is first sent to a pre-sedimentation basin to 
remove heavier suspended material. From there, flow is sent to a Parshall flume for flow 
measurement and a stilling well where alum and cationic polymer are added. Currently alum is 
dosed based on a streaming current setpoint - typical alum doses range from approximately 9 to 
20 mg/L as alum (Al2(SO4)3), depending on raw water quality. Cationic polymer doses usually 
range from 1 to 2 mg/L as product but are occasionally higher. 

Downstream of the stilling well there are a series of 10 filter bays. Each filter bay consists of a 
flocculation tank, a sedimentation tank, and a filter tank, which operate in series as 10 
independent trains. Non-ionic polymer is fed at the inlet to each filter; the typical dose is 
around 0.06 mg/L. 



MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS | CORROSION CONTROL STUDY 

6 | DECEMBER 2020 | FINAL  

Filter effluent is collected in the 70,000-gallon clearwell located below the filter gallery. Sodium 
hypochlorite, soda ash, and fluoride are added in the clearwell and this tank also provides 
backwash supply for the filters. Water from the clearwell is sent to a 2-million-gallon (MG) tank 
onsite. Finished water from the 2-MG tank enters the distribution system directly by gravity or is 
pumped to the nearby Skyline Tank. 

Figure 1 illustrates the FCFP treatment process. 

The finished water pH from the FCFP ranges between 6.8 to 7.4 and alkalinity ranges from 
approximately 9 mg/L as CaCO₃ in the winter up to 26 mg/L as CaCO₃ during spring runoff. 

3.1.2   Yampa River Well Filtration Plant 

The YRWFP serves as a secondary treatment plant for the District and City. The YRWFP has a 
treatment capacity of 3.5 mgd; however, the current alluvial well supply is limited to 1.8 mgd. 
Additional well capacity will be added to the facility in the next 1 to 2 years to supply the full 
treatment capacity of the YRWFP. 

Raw water is pumped to the facility from a series of wells and infiltration galleries along the 
banks of the Yampa River, south of the facility. The YRWFP treatment process was upgraded in 
2018 to include greensand filtration with UV and free chlorine disinfection. Fluoride is added at 
the chlorine contact basins outlet weir into the clearwell from which water is pumped to the 
distribution system. 

Figure 2 illustrates the YRWFP treatment process. 

YRWFP finished water has a more consistent finished water pH than the FCFP, with typical 
values ranging from 7.1 to 7.3 and alkalinity ranges from approximately 40 mg/L as CaCO₃ up to 
130 mg/L as CaCO₃. 

 



CORROSION CONTROL STUDY | MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS 

 FINAL | DECEMBER 2020 | 7 

 

 

 

 

 

 

 

Figure 1 FCFP Treatment Process Overview 



MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS | CORROSION CONTROL STUDY 

8 | DECEMBER 2020 | FINAL  

 

 

 

 

 

Figure 2 YRWFP Treatment Process Overview 

 



CORROSION CONTROL STUDY | MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS 

 FINAL | DECEMBER 2020 | 9 

3.2   Distribution System Information 

Finished water from the FCFP and YRWFP supplies both the District and City distribution 
systems which are independently owned and operated by the two entities. For this reason, 
CDPHE considers them as two separate public water systems (PWS), both of which must meet 
the requirements of the Colorado Primary Drinking Water Regulations (which are consistent with 
the USEPA's National Primary Drinking Water Regulations). The District's distribution system 
PWS identification number (PWSID) is CO0154524 and the City's distribution system PWSID is 
CO0154725. 

Table 3 and Table 4 summarize the number of potential LCR monitoring sites in each distribution 
system based on the definitions of the various sampling pool tiers. 

Table 3 Mount Werner Water and Sanitation District Distribution System Information 

Parameter 
Number of 

Sites 

Tier 1 Sites(1) 

Containing copper pipe with lead solder installed after 1982 and before 1988 25 

Serviced by a lead service line (no year restriction) 0 

Containing lead pipe, goosenecks, or pigtails (no year restriction) 0 

Tier 2 Sites(2) 

Containing copper pipe with lead solder installed after 1982 and before 1988 68 

Serviced by a lead service line (no year restriction) 0 

Containing lead pipe, goosenecks, or pigtails (no year restriction) 0 

Tier 3 Sites(3) 

Containing copper pipes with lead solder installed before 1983 145 

Non-Tier, Representative Sample Sites(4) 

Containing plumbing material typically found throughout the distribution system 2257 
Notes: 
(1) Tier 1 sites are single family structures, currently being used as either a residence or place of business. 
(2) Tier 2 sites are multiple-family residences and buildings. 
(3) Tier 3 sites are single-family structures. 
(4) Almost all of the service lines in the distribution system are copper. 

 



MOUNT WERNER WATER AND SANITATION DISTRICT/CITY OF STEAMBOAT SPRINGS | CORROSION CONTROL STUDY 

10 | DECEMBER 2020 | FINAL  

Table 4 City of Steamboat Springs Distribution System Information 

Parameter 
Number of 

Sites 

Tier 1 Sites(1) 

Containing copper pipe with lead solder installed after 1982 and before 1988 45 

Serviced by a lead service line (no year restriction) 0 

Containing lead pipe, goosenecks, or pigtails (no year restriction) 0(5) 

Tier 2 Sites(2) 

Containing copper pipe with lead solder installed after 1982 and before 1988 0 

Serviced by a lead service line (no year restriction) 0 